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TEST REPORT
Application No.: SZCR2306001783AT
Applicant: Huizhou Enya Musical Instruments Ltd.
Address of Applicant: Shun Ju Village, Chayuan Admin district, Qiuchang, Huiyang, Huizhou,
Guangdong, 516221 China
Manufacturer: Huizhou Enya Musical Instruments Ltd.

Address of Manufacturer:  Shun Ju Village, Chayuan Admin district, Qiuchang, Huiyang, Huizhou,
Guangdong, 516221 China

Factory: Huizhou Enya Musical Instruments Ltd.

Address of Factory: Shun Ju Village, Chayuan Admin district, Qiuchang, Huiyang, Huizhou,
Guangdong, 516221 China

Equipment Under Test (EUT):

EUT Name: Enya Intelligent Sound Guitar
Model No.: NEXG 2, NEXG I,
NEXG 2 Classic, NEXG Il Classic,
NEXG 2 Basic, NEXG Il Basic *
* Please refer to section 2 of this report which indicates which model was
actually tested and which were electrically identical.
FCC ID: 2AB6K2NEXG697456640
Standard(s) : 47 CFR Part 15, Subpart C 15.236
Date of Receipt: 2023-06-08
Date of Test: 2023-06-09 to 2023-09-14
Date of Issue: 2023-12-13
Test Result: Pass*

* In the configuration tested, the EUT complied with the standards specified above.

fosif 0

Keny Xu
EMC Laboratory Manager
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2 Test Summary
Radio Spectrum Matter Part
ltem Standard Method Requirement Result
Maximum Conducted 47 CFR Part 15, ANSI C63.10 47 CFR Part 15, Subpart C Pass
Output Power Subpart C 15.236 | (2013) Section 6.7 15.236(d)

. . 47 CFR Part 15, ANSI C63.10 47 CFR Part 15, Subpart C
Occupied Bandwidth | o 0o G 15.236 | (2013) Section 6.9 15.236(q) Pass

. 47 CFR Part 15, ANSI C63.10 47 CFR Part 15, Subpart C
Frequency Stability | g 1 oart ¢ 15.236 | (2013) Section 6.8 15.236(f) Pass

Transmitter unwanted

47 CFR Part 15,

systems

emissions(radiated or | Subpart C 15.236 EN 3(1)044222'1 47 CFR I?grtzég( S)ubpart C Pass
conducted) o ' 9
Necessary bandwidth 47 CFR Part 15
y EN 300 422-1 47 CFR Part 15, Subpart C
(BN) for analogue Subpart C 15.236 V1492 15.236(q) Pass

Declaration of EUT Family Grouping:

Model No.: NEXG 2, N

EXG I,

NEXG 2 Classic, NEXG Il Classic,

NEXG 2 Basic, NEXG

Il Basic

Only the model NEXG 2 was tested, since according to the declaration from the applicant, the electrical
circuit design, PCB layout, components used and internal wiring and functions were identical for the
above models, with only difference on colour and model No..

P e i
‘%\ Inspection & Testing
or

Technica

2l Segf@%ﬁ“"—

o -

email: CN.Doccheck@sgs.com
No.{ Worksh

10p, M-10, Middle Section, Sience & Technology Park, Nanshan Distict, Shenzhen, Guangdong, China 518057
% - RYTELRNEETEN-1061ST B 1% : 518057

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such

sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

t (86-755)26012053 f (86-755) 26710594 www.sgsgroup.com.cn
t (86-755) 26012053 f (86-755) 26710594  sgs.china@sgs.com

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/1 Report No.: SZCR230600178307
Page: 4 of 28

3 Contents

Page

1 L0703V o T T 1
P == =11 1442 T 3
3 L0701 (=T o) - 4
4 L= T = TN 1o {0 g = 11 [ o T 5
4.1 DY 2= T =3 ) =S R PPt 5
4.2 Description Of SUPPOI UNIES ......ueeiiiiieiiiie e e e e e e e s eberae e e e e e e e e aans 6
4.3 Measurement UNCEIAINTY ...ttt e et e e e e e e s snarae e e e e e e e e aans 6
4.4 IS B e o7 1o ) o [PPSR 7
4.5 LIS 0 = o1 PRRTR P 7
4.6 DeVviation frOM STANGAIAS ... ...uuuuueiiieeiiiieeiieieeeeeeeeaeeeeeeaeeree e eeeeeeeeeesessesesssesssssssssssssssnsssssssssnnns 7
4.7 Abnormalities from Standard ConditioNS...........ccovviviiiiiiiii 7

5 Lo [T o g 7= o G I 8
6  Radio Spectrum Matter Test ReSUILS.....ccccciiiiiiiiiiimmr s 10
6.1 TranSMItter OULPUL POWET.......eeiiiii ettt e e e e e ettt e e e e e e e s anr b e e e e e e e e e e annrreees 10
S0 P T = U I @ o= = o] o PP U PP PP PTPPPPPPPR 10
B.1.2 TSt SELUP DIAQIam ..ottt e e e e e ettt e e e e e e s s e abbee e e e e e e e e s aannbbeeeeaaaeeaanns 10
6.1.3 Measurement Procedure and Data..........ccoouo it 11

6.2 Occupied BaNAWIATN ... e e et e e e e e e e e e aaeas 12

S 2 B = U I O o =T o] o F PP PPPPPRPPR 12
2 =Ty 1= (0 o B B - To = o o PP PP PPTPPPPRPPR 12
6.2.3 Measurement Procedure and Data..........ccoouo it 13

6.3 Radiated SPUriOUS EMISSIONS ......ciiiiiiiiiiiiiii ettt a et e e e e e e e anrraeeeaaaeeaaans 16
LSRG T I = U I O o == o] o PP U PRSP PTPPPPRPPR 16

R I =Ty S T= (0 o B B - To = o o PP RPN PP PTPPPPPPPR 16
6.3.3 Measurement Procedure and Data..........ccoouioiiiiiiiiiiaeiiieie et 17

6.4 Necessary bandwidth (BN) for analogue SYSEMS ...........uuiiiiiiiiiiiiie e 21

S o T = U I @ o == o] o PP ER PRSP PTPPPPRPPR 21
o =Ty S T= (0 o B B - To = o o TP U PP PPTPPPPRPPR 22
6.4.3 Measurement Procedure and Data..........ccoouo ittt 22

6.5 FrequenCy STabIlity ......... o e e e 25
SR T B = U IO o == i o] o F TP UR PP PPTPPPPRPPR 25

R T =Ty 1= (0 o J B - To = o o PP UR PP PTPPPPPPPR 25
6.5.3 Measurement Procedure and Data..........ccoouo it 25

A I =Y =TT 1T o T8 o 3 o o SRR 28
8 EUT Constructional Details (EUT PhOt0S)........ccciiiiimmmimiiiiiiicemmnnsnnnsssssssmss s sssssssssssss s sssssssnnns 28

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Ancnt ion: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,

mail: CN.Doccheck@sgs.com

No1Wol‘xshopM10 iddle Section, Sience & Technology P, Nanshan Disict, Shenzhen, Guangdong, China 518057t (86-755) 26012053  f (86-755) 26710594 ~ www.sgsgroup.com.cn
RE R - RITELRNEERRI-1081S B #4:518057  t (86-755)26012063 f (86-755) 26710594  sgs.china@sgs.com
1

Member of the SGS Group (SGS SA)

«. Co. Ltd




SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/1 Report No.: SZCR230600178307
Page: 5 of 28

4 General Information
4.1 Details of E.U.T.

Power supply: Headset microphone: DC 3.7V 450mAh by rechargeable battery and
charged by an adapter.

Guitars: DC 14.4V 2600mAh 37.44Wh by rechargeable battery and charged
by an adapter.

Handheld microphone: DC 3.6V 2600mAh 9.36Wh by rechargeable battery
and charged by an adapter.

Adapter Model: RY-U33

Input: AC 100-240V, 50/60Hz 0.8A

Output USB-A+ Type-C: 5V 4.5A

USB-A: 5V 4.5A/5V 3A/9V 3A/12V 2.5A/15V 2A/20V 1.5A
Type-C: 5V 3A/9V 3A/10V 2.25A/12V 2.5A/15V 2A/20V 1.5A

Cable(s): Type C cable:95cm, unshielded
Headphones cable:120cm, unshielded

Frequency Range: 670MHz~679.5MHz

Declared BW 100KHz

Modulation: pi/4 DQPSK

Number of Channel: 20

Channel Spacing: 500KHz

Sample Type: Portable device

Antenna Type: External antenna

Cable Loss(for RF | 0.6dB
conducted test)

662-686MHz
Channel Frequency Channel Frequency | Channel Frequency | Channel Frequency
1 670MHz 2 670.5MHz 3 671MHz 4 671.5MHz
5 672MHz 6 672.5MHz 7 673MHz 8 673.5MHz
9 674MHz 10 674.5MHz 11 675MHz 12 675.5MHz
13 676MHz 14 676.5MHz 15 677MHz 16 677.5MHz
17 678MHz 18 678.5MHz 19 679MHz 20 679.5MHz

Remark:The information in this section is provided by the applicant or manufacturer, SGS is not
liable to the accuracy, suitability, reliability or/and integrity of the information.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
=) =111 unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
R LRGN £ HH 25 B to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
Inspection & Testing Services sample(s) are retained for 30 days only. T o
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

No.{ Workshop, -10, iddle Secion, Sience & Technology Park, Nanshan District, Shenzhen, Guangdong, China 518057 t (86~755) 26012053  f (86-755) 26710594  www.sgsgroup.com.cn
HE - K RITEURMEERRN-1061S B 5% 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com

I
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/1 Report No.: SZCR230600178307
Page: 6 of 28

4.2 Description of Support Units

Description Manufacturer Model No. Serial No.

The EUT has been tested as an independent unit.

4.3 Measurement Uncertainty

No. ltem Measurement Uncertainty
1 Radio Frequency 17.25x 10-8
2 Duty cycle 10.37%
3 Occupied Bandwidth 3%
4 RF conducted power 10.75dB
5 RF power density 12.84dB
6 Conducted Spurious emissions 10.75dB
14.5dB (below 1GHz)
7 RF Radiated power
14.8dB (above 1GHz)
14.5dB (30MHz-1GHz)
8 Radiated Spurious emission test
14.8dB (1GHz-18GHz)
9 Temperature test 1°C
10 Humidity test 3%
11 Supply voltages 1.5%
12 Time 3%
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4.4 Test Location
All tests were performed at:
SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen Branch

No. 1 Workshop, M-10, Middle Section, Science & Technology Park, Nanshan District, Shenzhen,
Guangdong, China. 518057.

Tel: +86 755 2601 2053 Fax: +86 755 2671 0594
No tests were sub-contracted.

4.5 Test Facility
The test facility is recognized, certified, or accredited by the following organizations:
 A2LA (Certificate No. 3816.01)

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory is accredited by the
American Association for Laboratory Accreditation(A2LA). Certificate No. 3816.01.

« VCCI (Member No. 1937)

The 3m Fully-anechoic chamber for above 1GHz, 10m Semi-anechoic chamber for below 1GHz,
Shielded Room for Mains Port Conducted Interference Measurement and Telecommunication Port
Conducted Interference Measurement of SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen EMC laboratory have been registered in accordance with the Regulations for Voluntary
Control Measures with Registration No.: G-20026, R-14188, C-12383 and T-11153 respectively.

« FCC —Designation Number: CN1336

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized
as an accredited testing laboratory.

Designation Number: CN1336. Test Firm Registration Number: 787754.

« Innovation, Science and Economic Development Canada

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized
by ISED as an accredited testing laboratory.

CAB identifier: CN0006.

IC#: 4620C.

4.6 Deviation from Standards
None

4.7 Abnormalities from Standard Conditions
None
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5 Equipment List
RF Conducted
Equipment Manufacturer Model No. |Inventory No.| Cal Date |Cal Due Date
DC Power Supply Chroma 62012P-80-60 | SEMO011-11 | 2023-10-19 | 2024-10-18
MXA Signal Analyzer KEYSIGHT N9020A SEMO004-19 | 2023-03-21 | 2024-03-20
Measurement Software TST PASS TSL; 'S‘SS N/A N/A N/A
Coaxial Cable SGS N/A SEMO031-01 | 2023-07-07 | 2024-07-06
Attenuator HubersSunner ~ |2020-SMAS0 sEM021.09 | 2023-08-31 | 2024-08-30
Radiated Spurious Emissions Below 1GHz
Equipment Manufacturer Model No. |Inventory No.| Cal Date |Cal Due Date
Loop Antenna ETS-Lindgren 6502 SEMO003-08 | 2023-11-20 | 2025-11-19
3m Semi-Anechoic
Chamber ETS-LINDGREN N/A SEMO001-01 | 2023-06-19 | 2026-06-18
MXE EMI Receiver | Agilent Technologies N9038A SEMO004-15 | 2023-10-19 | 2024-10-18
BiConiLog Antenna ETS-LINDGREN 3142C SEMO003-01 | 2023-09-16 | 2025-09-15
Pre-Amplifier Agilent Technologies 8447D SEMO005-01 | 2023-03-20 | 2024-03-19
Measurement Software AUDIX °3 V8 2014-6- N/A N/A N/A
Coaxial Cable SGS N/A SEM025-01 | 2023-07-07 | 2024-07-06
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Radiated Spurious Emissions Above 1GHz
Equipment Manufacturer Model No. |Inventory No.| Cal Date |Cal Due Date
3m Fully-Anechoic
Chamber AUDIX N/A SEMO001-02 | 2023-04-01 | 2026-03-31
Signal Analyzer Rohde & Schwarz FSV40 SEMO008-04 | 2023-03-20 | 2024-03-19
Horn Antenna Rohde&Schwarz HF907 SEMO003-07 | 2023-07-23 | 2025-07-22
Microwave system Agilent 83017A SEM005-25 | 2023-09-19 | 2024-09-18
amplifier
Measurement Software AUDIX °3 V8 2014-6- N/A N/A N/A
Coaxial Cable SGS N/A SEM026-01 | 2023-07-07 | 2024-07-06
General used equipment
Equipment Manufacturer Model No. |Inventory No.| Cal Date |Cal Due Date
Humidity/ Temperature , i e e
Indicator deli 8838 SEMO002-32 | 2023-07-28 | 2024-07-27
Humidity/ Temperature , i e e
Indicator deli 8838 SEMO002-33 | 2023-07-28 | 2024-07-27
Changchun
Barometer Meteorological DYM3 SEMO002-01 | 2023-03-23 | 2024-03-22
Industry Factory
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6 Radio Spectrum Matter Test Results

6.1 Transmitter output power
Test Requirement 47 CFR Part 15, Subpart C 15.236(d)
Test Method: ANSI C63.10 (2013) Section 6.7
Limit: 17dBm

6.1.1 E.U.T. Operation
Operating Environment:
Temperature: 22.7°C Humidity: 68.2 % RH Atmospheric Pressure: 1010 mbar
Test mode: 12: Tx mode, Keep the EUT in transmitting mode.

6.1.2 Test Setup Diagram

Power Meter
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6.1.3 Measurement Procedure and Data

Measured -
Modulation Frequency Maximum EIRP ——
Type Channel (MHz2) PR (dBm) ﬁ\::rang)e Verdict
Power(dBm)
1 670 3.189 3.189 17 Pass
pi/4 DQPSK 11 675 2.814 2.814 17 Pass
20 679.5 3.347 3.347 17 Pass
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6.2 Occupied bandwidth

Test Requirement 47 CFR Part 15, Subpart C 15.236(f)
Test Method: ANSI C63.10 (2013) Section 6.9
Limit: <200 kHz

6.2.1 E.U.T. Operation
Operating Environment:
Temperature: 22.7 °C Humidity: 68.2 % RH Atmospheric Pressure: 1010 mbar
Test mode: 12: Tx mode, Keep the EUT in transmitting mode.

6.2.2 Test Setup Diagram

Spectrum Analyzer
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6.2.3 Measurement Procedure and Data

e | Channel | Fréduency | oo Bandwidn | ey | Verdict
1 670 65.808 Pass

pi/4 DQPSK 11 675 66.454 200 Pass
20 679.5 65.514 Pass
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Test Plots:

e Keysight Spectrum Analyzer - Occupied BW o [l
d RL RF 500 A | SENSE:INT] [ ANALIGN OFF | 05:21:06 PM Nov 28, 2023
x dB -26.00 dB Center Freq: 670.000000 MHz Radio Std: None
—— Trig: Free Run Avg|Hold: 100
#HFGain:Low #Atten: 14 dB Radio Device: BTS

Trace/Detector

Ref 10.00 dBm

Clear Write

Span 200 kHz
#VBW 6.2 kHz Sweep 47.73 ms

Occupied Bandwidth Total Power
65.808 kHz
Transmit Freq Error =570 Hz % of OBW Power
x dB Bandwidth 90.47 kHz x dB -26.00 dB

Lo |

Trace/Detector

T | SENSE:INT] [ ANALIGN OFF | 05:27:04 PM Nov 28, 2023
Center Freq 675.000000 MHz Center Freq: 675.000000 MHz Radio Std: None
—— Trig: Free Run Avg|Hold: 100
#HFGain:Low #Atten: 16 dB Radio Device: BTS

Ref 10.00 dBm

Clear Write

Span 200 kHz
#VBW 6.2 kHz Sweep 47.73 ms

Occupied Bandwidth Total Power
66.454 kHz
Transmit Freq Error -742 Hz % of OBW Power
x dB Bandwidth 76.92 kHz x dB -26.00 dB
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e Keysight Spectrum Analyzer - Occupied BW o [l
g A QA SENSE:INT| [ MALIGN OFF [05:18:33 PM Nov 28, 2023
VBW 6.2000 kHz Center Freq: 679.500000 MHz Radio Std: None
—— Trig: Free Run Avg|Hold: 100
#HFGain:Low #Atten: 14 dB Radio Device: BTS

Trace/Detector

Ref 10.00 dBm

Clear Write

Span 200 kHz
#VBW 6.2 kHz Sweep 47.73 ms

Occupied Bandwidth Total Power
65.514 kHz
Transmit Freq Error -547 Hz % of OBW Power
x dB Bandwidth 89.11 kHz x dB -26.00 dB
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6.3 Radiated Spurious Emissions
Test Requirement 47 CFR Part 15, Subpart C 15.236(qg)
Test Method: ETSI EN 300 422-1 V1.4.2
Measurement Distance: 3m
Limit:
Maximum power,
Frequency range e.r.p. (€1 GHz) Bandwidth
e.i.r.p. (> 1GHz)
25 MHz to 47 MHz -36dBm 100 kHz
47 MHz to 74 MHz -54dBm 100 kHz
74 MHz to 87,5 MHz -36dBm 100 kHz
87,5 MHz to 137 MHz -54dBm 100 kHz
137 MHz to 174 MHz -36dBm 100 kHz
174 MHz to 230 MHz -54dBm 100 kHz
230 MHz to 470 MHz -36dBm 100 kHz
470 MHz to 862 MHz -54dBm 100 kHz
862 MHz to 1 GHz -36dBm 100 kHz
Above 1GHz -30dBm 1MHz

6.3.1 E.U.T. Operation
Operating Environment:
Temperature: 22.7°C Humidity: 68.2 % RH Atmospheric Pressure: 1010 mbar
Test mode: 12: Tx mode, Keep the EUT in transmitting mode.

6.3.2 Test Setup Diagram

Antenna Tower

E ante
5
. o
+ | Turntable Gound Reference Plane = e
Gound Reference Plane
i = Test R i = | i}
Test Receiver E:E ?‘ o5t Recoiver | | et 1 -

Below 1GHz Above 1GHz

wopsT
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6.3.3 Measurement Procedure and Data

Test Procedure:

(1)On a test site, the EUT shall be placed on a turntable and in the position closest to the normal use as
declared by the user.

(2)The test antenna shall be oriented initially for vertical polarization located 3m from the EUT to correspond
to the transmitter.

(3)The output of the antenna shall be connected to the measuring receiver and either a peak or quasi-peak
detector was used for the measurement as indicated on the report. The detector selection is based on
how close the emission level was approaching the limit.

(4)The transmitter shall be switched on; if possible, without the modulation and the measurement receiver
shall be tuned to the frequency of the transmitter under test.

(5)The test antenna shall be raised and lowered through the specified range of height until the measuring
receiver detects a maximum signal level.

(8)The transmitter shall than be rotated through 360 %n the horizontal plane, until the maximum signal level is
detected by the measuring receiver.

(7)The test antenna shall be raised and lowered again through the specified range of height until the
measuring receiver detects a maximum signal level.

(8)The maximum signal level detected by the measuring receiver shall be noted.

(9)The measurement shall be repeated with the test antenna set to horizontal polarization.

(10) Replace the antenna with a proper Antenna (substitution antenna).

(11)The substitution antenna shall be oriented for vertical polarization and, if necessary, the length of the
substitution antenna shall be adjusted to correspond to the frequency 01 transmitting.

(12)The substitution antenna shall be connected to a calibrated signal generator.

(13)If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order to increase
the sensitivity of the measuring receiver.

(14)The test antenna shall be raised and lowered through the specified range of the height to ensure that the
maximum signal is received.

(15)The input signal to substitution antenna shall be adjusted to the level that produces a level detected by
the measuring receiver, that is equal to the level noted while the transmitter radiated power was
measured, corrected for the change of input attenuation setting of the measuring receiver.

(16)The input level to the substitution antenna shall be recorded as power level in dBm, corrected for any
change of input attenuator setting of the measuring receiver.

(17)The measurement shall be repeated with the test antenna and the substitution antenna oriented for
horizontal polarization.
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670MHz
Maximum Spurious Emission position and Limit Over Limit
Frequency Level
MHz Polarity dBm dBm dB
39.436 \Y -58.51 -36 -22.51
50.496 \Y -76.2 -54 -22.2
64.649 \ -66.79 -54 -12.79
99.428 \Y -68.02 -54 -14.02
510.032 \Y -75.48 -54 -21.48
758.021 \Y -70.96 -54 -16.96
1340.214 \ -48.21 -30 -18.21
5357.675 \Y -45.4 -30 -15.4
9254.236 \Y -39.32 -30 -9.32
36.785 H -54.23 -36 -18.23
52.535 H -75.99 -54 -21.99
98.122 H -74.44 -54 -20.44
186.076 H -79.8 -54 -25.8
530.131 H -75.21 -54 -21.21
736.561 H -72.27 -54 -18.27
1341.315 H -54.85 -30 -24.85
5359.544 H -43.41 -30 -13.41
9854.987 H -40.28 -30 -10.28
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675MHz
m::mﬁg Spurious Emlfz:’c;rll position and Limit Over Limit
MHz Polarity dBm dBm dB
49.359 \Y -61.58 -54 -9.22
79.521 \ -73.74 -54 -37.46
135.032 \Y -73.85 -54 -17.65
186.441 Vv -74.4 -36 -23.71
524.554 \Y -70.49 -54 -18.29
896.997 \Y -63.06 -36 -31.43
1324.34 \Y -53.96 -30 -23.96
5652.39 \Y -47.56 -30 -17.56
9527.96 \Y -42.25 -30 -12.25
48.163 H -70.87 -54 -17.89
134.088 H -82.32 -54 -26.18
190.405 H -79.33 -36 -24.78
517.248 H -75.06 -36 -19.06
614.214 H -71.84 -54 -15.53
938.833 H -57.47 -36 -30.27
1324.34 H -56.81 -30 -26.81
5128.61 H -46.41 -30 -16.41
9440 H -42.28 -30 -12.28
679.5MHz
m::mﬁg Spurious Emlfz:’c;rll position and Limit Over Limit
MHz Polarity dBm dBm dB
48.163 \Y -63.22 -54 -9.22
106.013 \Y -73.46 -36 -37.46
193.773 \Y -71.65 -54 -17.65
296.184 Vv -77.71 -54 -23.71
609.922 \Y -72.29 -54 -18.29
942.131 \Y -67.43 -36 -31.43
1324.34 \Y -54.59 -30 -24.59
5457.58 \Y -47.43 -30 -17.43
9257.96 \Y -42.49 -30 -12.49
48.332 H -71.89 -54 -17.89
94.76 H -80.18 -54 -26.18
137.42 H -78.78 -54 -24.78
298.268 H -73.06 -54 -19.06
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533.832 H -69.53 -54 -15.53
958.794 H -66.27 -36 -30.27
1300.17 H -57.15 -30 -27.15
5357.97 H -46.62 -30 -16.62
9862.8 H -42.24 -30 -12.24
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6.4 Necessary bandwidth (BN) for analogue systems
Test Requirement 47 CFR Part 15, Subpart C 15.236(qg)
Test Method: ETSI EN 300 422-1 V1.4.2
Limit:

0dB

Unmodulated
10  carrer

reference
-20

fc- 0,358 fc+0,35B
-30

\ x

-50

--.._______‘-‘-
|

-60

-80
-90
-100
B B
fc-1MHz fc-B fC-E fc fC+E fc+B fc+1MHz

fc = Transmitter carrier frequency

Figure 3: Spectrum mask for analogue systems in all bands

6.4.1 E.U.T. Operation
Operating Environment:
Temperature: 22.7 °C Humidity: 68.2 % RH Atmospheric Pressure: 1010 mbar
Test mode: 12: Tx mode, Keep the EUT in transmitting mode.
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6.4.2 Test Setup Diagram
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; ; measurements
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| |
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6.4.3 Measurement Procedure and Data
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Results:

e Keysight Spectrum Analyzer - Swept SA

RF G SENSE:INT| MALIGN OFF |05:03:35 PM
Marker 1 669.998000000 MHz ) Avg Type: RMS
PNO: Wide —+— 1Tig: Free Run Avg|Hold: 41100
IFGain:Low Atten: 16 dB

Ref Offset 0.3 dB Mkr1 669.998 MHz NextPeak
Ref 5.00 dBm -9.034

Next Pk Right|

Next Pk Left

Marker Deltal
B

Mkr—CF

Center 670.000 MHz
#Res BW 1.0 kHz #V/BW 1.0 kHz*

MSG

e Keysight Spectrum Analyzer - Swept SA

RF G | SENSE:INT] [ ANALIGN OFF
Marker 1 675.000000000 MHz . Avg Type: RMS
PNO: Wide —+— 1Tig: Free Run Avg|Hold: 41100

IFGain:Low Atten: 16 dB

Mkr1 675.000 MHz NextPeak
Eeeffo;:)%ttgaacr!r? -10.596 dBm

Next Pk Right|

Next Pk Left

Marker Delta

10f2
Center 675.000 MHz Span 2.000 MHz =

#Res BW 1.0 kHz #VBW 1.0 kHz* Sweep 3.113 s (1001 pts) |
IMSG
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e Keysight Spectrum Analyzer - Swept SA

==
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Trace 1 Pass
Next Pk Right|
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6.5 Frequency Stability

Test Requirement 47 CFR Part 15, Subpart C 15.236(f)
Test Method: ANSI C63.10 (2013) Section 6.8
Limit: The frequency tolerance of the transmitter shall be 50 ppm.

6.5.1 E.U.T. Operation
Operating Environment:
Temperature: 22.7 °C Humidity: 68.2 % RH Atmospheric Pressure: 1010 mbar
Test mode: 12: Tx mode, Keep the EUT in transmitting mode.

6.5.2 Test Setup Diagram

Spectrum Analyzer

Y s [ |
Fd N ] |
|

Y — ) - Attenuator
o o

Non-Conducted Table

Ground Reference Plane

6.5.3 Measurement Procedure and Data

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or ible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the tr: tion dc its. This di 1t cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

No.{ Workshop, -10, iddle Secion, Sience & Technology Park, Nanshan District, Shenzhen, Guangdong, China 518057 t (86~755) 26012053  f (86-755) 26710594  www.sgsgroup.com.cn

HE - K RITEURMEERRN-1061S B 5% 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com

g4 &

Inspection & Testing Services &
G

§6S-CS %sTechn\: &
Shenzhen Branoh el A

# Co.Lid.
aboratory.

]
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/1 Report No.: SZCR230600178307
Page: 26 of 28
Assigned Frequency: 670MHz
Voltage(V) Temperature Measured Frequency FCC Limit el
(°Q) Frequency(MHz) | Deviation(ppm) (ppm)
-30 670.00028 0.42
-20 670.00038 0.56
-10 670.00010 0.16
0 670.00015 0.23
3.8 10 670.00020 0.30
20 670.00029 0.44 +50 Pass
30 670.00013 0.19
40 670.00034 0.50
30 670.00031 0.46
3.23 25 670.00032 0.47
4.37 25 670.00038 0.57
Assigned Frequency: 675MHz
Voltage(V) Temperature Measured Frequency FCC Limit el
(°Q) Frequency(MHz) | Deviation(ppm) (ppm)
-30 675.00035 0.52
-20 675.00019 0.29
-10 675.00034 0.50
0 675.00028 0.41
3.8 10 675.00021 0.31
20 675.00033 0.49 +50 Pass
30 675.00024 0.35
40 675.00034 0.50
30 675.00015 0.22
3.23 25 675.00012 0.18
4.37 25 675.00035 0.52
Assigned Frequency: 679.5MHz
Voltage(V) Temperature Measured Frequency FCC Limit S
(°Q) Frequency(MHz) | Deviation(ppm) (ppm)
-30 679.50011 0.34
-20 679.50027 0.57
3.8 -10 679.50011 0.34 150 Pass
0 679.50034 0.67
10 679.50033 0.66
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20 679.50007 0.27
30 679.50033 0.66
40 679.50004 0.23
50 679.50008 0.29
3.23 25 679.50012 0.36
4.37 25 679.50025 0.54
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7 Test Setup Photo

Refer to Setup Photo for SZCR2306001783AT
8 EUT Constructional Details (EUT Photos)

Refer to External and Internal Photos for SZCR2306001783AT

- End of the Report -
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